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Competences and guarantees

DEKRA Testing and Certification S.A.U. is a testing laboratory accredited by the National Accreditation Body
(ENAC - Entidad Nacional de Acreditacidn) to perform the tests indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a FCC-recognized accredited testing laboratory with appropriate scope of
accreditation that include testing performed in this test report.

DEKRA Testing and Certification is an ISED-recognized accredited testing laboratory, CABid: ES1909, with the
appropriate scope of accreditation that covers the performed tests in this report.

In order to assure the traceability to other national and international laboratories, DEKRA Testing and Certification
S.A.U. has a calibration and maintenance program for its measurement equipment.

DEKRA Testing and Certification S.A.U. guarantees the reliability of the data presented in this report, which is the
result of the measurements and the tests performed to the item under test on the date and under the conditions
stated on the report and it is based on the knowledge and technical facilities available at DEKRA Testing and
Certification S.A.U. at the time of performance of the test.

DEKRA Testing and Certification S.A.U. is liable to the client for the maintenance of the confidentiality of all
information related to the item under test and the results of the test.

The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,
except in full, without the previous written permission of DEKRA Testing and Certification S.A.U.

General conditions

1. This report is only referred to the item that has undergone the test.

2. This report does not constitute or imply on its own an approval of the product by the Certification Bodies or
competent Authorities.

3. This document is only valid if complete; no partial reproduction can be made without previous written
permission of DEKRA Testing and Certification S.A.U.

4. This test report cannot be used partially or in full for publicity and/or promotional purposes without previous
written permission of DEKRA Testing and Certification S.A.U. and the Accreditation Bodies.

Uncertainty

Uncertainty (factor k=2) was calculated according to the DEKRA Testing and Certification S.A.U. internal
document PODTO0OO.

Data provided by the client

The following data has been provided by the client:

1. Information relating to the description of the sample ("ldentification of the item tested", "Trademark",
"Model and/or type reference tested").

2. The sample of the model Select Plus Flex is a Blood glucose meter for measuring the levels of Glucose
in a patient’s blood. Bluetooth is used to transfer the patients result(s) to their smart device.

DEKRA Testing and Certification S.A.U. declines any responsibility with respect to the information provided by
the client and that may affect the validity of result.
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Usage of samples

Samples undergoing test have been selected by: the client.

- Sample S/01 is composed of the following elements:

Control N° Serial N°

Description

Date of reception

67944/010 Glucose meter Select Plus Flex -- 2021/06/25

(conducted)

Sample S/01 has undergone the test(s): All Conducted tests indicated in Appendix A.

- Sample S/02 is composed of the following elements:

Control N° Description Serial N° Date of reception
67944/012 Glucose meter Select Plus Flex - 2021/07/26
Sample S/02 has undergone the test(s): All Radiated tests indicated in Appendix A.
Test sample description
Ports. ..o : Cable
Port name and Specified | Attached | Shielded | Coupled
description max during test to
length [m] patient®
FDTI cable X O O
Supplementary information to the _
POMS. .o :
Rated power supply ........cccveenenl Reference poles
Voltage and Frequency
L1 L2 L3 N PE
X |DC:3V
Rated POWET ........cocvvvviiiieininn --
Clock frequencies........ccccccveeeennnl Main processor: 8 MHz
Bluetooth processor: 16 MHz
Other parameters..........cccceeeenil --
Software Version ..........cccceeeennnid Main Firmware: 1.5.1, Bluetooth Firmware: 1.4.1
Hardware version ..........cccccoveevee CIP DV2
Dimensions incm (W x Hx D) ....: --
Mounting position ..........c.oceevvvenns: [] | Table top equipment
[] | Wall/Ceiling mounted equipment
[] | Floor standing equipment
X | Hand-held equipment
] [ Other:
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Modules/parts........ccccevuveeeeninnn Module/parts of test item

Type

Manufacturer

nRF52805

BLE transceiver

Nordic
Semiconductors

MSP430F66361PZ

Microcontroller

Texas Instruments

Accessories (not part of the test Description

Type

Manufacturer

[1¢=100) PR, N/A

Documents as provided by the Description

File name

Issue date

F=To] o] [[o7= T o | SR

N/A

(3 Only for Medical Equipment

Identification of the client

Beechwood Park North
Inverness IV2 3ED
UK

Testing period and place

Test Location

‘ DEKRA Testing and Certification S.A.U.

Date (start) 2021-08-24

Date (finish)

\ 2021-09-13

Document history

Report number Date

67944RRF.002 2021-11-24 First release

Description
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Environmental conditions

In the control chamber, the following limits were not exceeded during the test:

N — [¢)
Temperature m;]x _:1355 o%

- 5
Relative humidity m::x _ %g 02

In the semianechoic chamber, the following limits were not exceeded during the test.

Min. = 15°C
Temperature Max. = 35 °C

PP
Relative humidity m:;x =2705€2

In the chamber for conducted measurements, the following limits were not exceeded during the test:

Temperature Min. = 15°C
Max. =35 °C

Relative humidity Min. = 20 %
Max. = 35 %

Report No: (NIE) 67944RRF.002 Page 6 of 50 2021-11-24



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafa

C.ILF. A29 507 456

Remarks and comments

D DEKRA

The tests have been performed by the technical personnel: Javier Miguel Nadales and Nicolas Salguero.

Used instrumentation:

Conducted Measurements:

Last Calibration

Shielded Room ETS LINDGREN S101 N.A.
Signal and Spectrum Analyzer 10 Hz - 40 GHz 2021/02
ROHDE AND SCHWARZ FSV40

DC POWER SUPPLY 40V/40A ROHDE AND N.A.
SCHWARZ NGPE 40/40

Digital multimeter FLUKE 179 2020/10

Radiated Measurements:

10.

Last Calibration

Semianechoic Absorber Lined Chamber ETS N.A.
LINDGREN FACT 3 200 STP

Shielded Room ETS LINDGREN S101 N.A.
EMI Test Receiver 9kHz-7GHz ROHDE AND 2020/12
SCHWARZ ESR7

Signal and Spectrum Analyzer 2Hz-50GHz 2020/07
ROHDE AND SCHWARZ FSW50

HYBRID BILOG ANTENNA 30MHz-6GHz ETS 2020/04
LINDGREN 3142E

HORN ANTENNA 1-18GHz SCHWARZBECK 2019/11
MESS-ELEKTRONIK BBHA 9120 D

Horn antenna 18 - 40 GHz SCHWARZBECK 2020/05
BBHA 9170

PRE-AMPLIFIER G>40dB 10MHz-6GHz 2021/03
BONN ELEKTRONIK BLNA 0160-01N

PRE-AMPLIFIER G>40dB 1-18 GHz BONN 2021/06
ELEKTRONIK BLMA 0118-1M

PRE-AMPLIFIER G>30dB 18-40GHz BONN 2019/11

ELEKTRONIK BLMA 1840-3G
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Testing verdicts

Not applicable: N/A
Pass: P
Fail: F

Not measured: N/M

Summary

1. Bluetooth Low Energy 5.0 (1M, 2M).
FCC PART 15 PARAGRAPH / RSS-247

Requirement — Test case Verdict Remark

FCC 15.247 (a)(2) / RSS-247 5.2 (a) 6 dB Bandwidth P

FCC 15.247 (b) / RSS-247 5.4 (d) Maximum output power and p
antenna gain

FCC 15.247 (d) / RSS-247 5.5 Band-edge emissions p
compliance (Transmitter)

FCC 15.247 (e) / RSS-247 5.2 (b) Power spectral density P

FCC 15.247 (d) / RSS-247 5.5 Emission limitations p
radiated (Transmitter)

Supplementary information and remarks:

None.
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Appendix A: Test results. Bluetooth Low

Energy 5.0 (1M, 2M)
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TEST CONDITIONS
POWER SUPPLY (*):

Vnominal: 3Vdc

Type of Power Supply: Battery

ANTENNAS (*):
Type of Antenna: Integral (PCB track)

Maximum Declared Antenna Gain: -0.09 dBi

(*) Declared by applicant.

TEST FREQUENCIES:

Low Channel: 2402 MHz
Middle Channel: 2440 MHz
High Channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shielded room and it connected to the spectrum analyser using a low-
loss RF cable. The reading of the spectrum analyser is corrected taking into account the cable loss.

SPECTRUM
EUT ANALYZER

The DC supply voltage is applied using an external power supply which output is monitored with a multimeter.

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anechoic chamber. The measurement antenna (Bilog antenna for the
range 30 MHz to 1000 MHz and Double ridged horn antenna for the range 1 to 17 GHz) is situated at a distance of
3 m for measurements up to 17 GHz and at a distance of 1 m for the frequency range 17 GHz-26 GHz (17 GHz-40
GHz horn antenna).

For radiated emissions in the range 17 GHz-26 GHz measured at a distance closer than the specified distance in
standard, an inverse proportionality factor of 20 dB per decade is used to normalize the measured data for
determining compliance.

The equipment under test was set up on a non-conductive platform above the ground plane and its situation and
orientation was varied to find the maximum radiated emission. It was also rotated 360° and the antenna height (Bilog
antenna and Double ridged horn antenna) was varied from 1 to 4 meters to find the maximum radiated emission.
Measurements were made in both horizontal and vertical planes of polarization.

A resolution bandwidth/video bandwidth of 100 kHz / 300 kHz was used for frequencies below 1 GHz and 1 MHz / 3
MHz for frequencies above 1 GHz.
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Radiated measurements setup from 30 MHz to 1 GHz:

ANECHOIC CHAMBER
Measuring 360° ioz)?hHg
Antenna able
Device Und
Test

‘ ‘ | 3 mdistance
| ]

AntennaMast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Radiated measurements setup from 1GHz to 17 GHz:

Sy
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Radiated measurements setup for f > 17 GHz:

VWWWWWWWWWWWWWWWY

Preamplifier Hom antenna

EUT

x 2 B
1 m distance

Shielded control room for

Spec radiated measurements

analyser
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Occupied Bandwidth

RESULTS:

e 1M modulation:

Low Channel | Middle Channel | High Channel
2402 MHz 2440 MHz 2480 MHz
99% bandwidth (MHz) 1.041000 1.045500 1.044900
26dB bandwidth (MHz) 1.257280 1.258650 1.258200
Measurement Uncertainty (kHz) < +3.64

- Low Channel:

e
Spectrum | | A l

Ref Level 10.00 dém Offset 1.97 dB & RBW 20 kHz

o ALt 20 dB SWT 10 ms & YBW 100 kHz Mode Sweep
@ 1Pk Yiew
D3[1] -0.29 dB
O dem 1.257280 MHz
F Occ Bw 1.041000000 MHz
-10 dBm ; Mi1[1] -11.58 dBm

2.402002250 GHz

20 dBm [\N\/\/J k. ]
T},./"" 12
. :

-30 dBm

P

D1 -37.580 dBm # A

porarns /' il
N‘"‘ o W \“‘M-

CF 2.402 GHz 10000 pts Span 3.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.40200225 GHz | -11.58 dBm | _
Ta: il 2.40148835 GHz -28.67 dBm | oce Bw | 1.041 MHz
T2 1 2,40252035 GHz -26.94 dBm |
M2 1 2,40137429 GHz -37.63 dém |
D3 M2| i 1,25728 MHz -0.29 dB
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Middle Channel:

Mélaga - Espafia

[E]

Spectrum I
Ref Level i0.00 dom  Offset 1.97 0b w RRW 30 kHz
po Attt 20 dB BWT 10 ms & VBW 100 kHr  Mode Swesp
@ 1Pk Yiew
FETEN] 0.03 df
1, 258650 MHz
0 deEm oo B L.045500000 MHz
Mi[1] -10. 90 dBm
- 2.4299999910 GHz
40 de
B | -
-20 dém 1\“\-\«\_5
=300 o e
[3 36950 dRar [t
-a0) dem L7
- e ey "
<5( v i W
Pt W
70 B
-0 d
CF 2,34 GHz 1O0UD pts Span 3,0 MHz
[ Marker
| Type | Ret | Tre | H-value | Fowalu | Furctiom | Functinn Rizsult
I b 1 243999999 GHz | ~10.96 dBm | fe iz s goeat
I Ti Ei 2 420485 -4 daim e Bw 10455 MHz |
I T2 1 244053145 SHz ~26.47 dém
I il | | 1 2.53037EO G AT dEm
I 03 2| 1 1.25885 MH: .03 db
- High Channel:
Spectrum I A
RefLevel <000 dorm Offset 1.97 03 w REW 30 kHz
fo At 20 dB  SWT 0 ms @ VBW 100 kHr  Mode Swesp
(@ 17k View
Dari) 0.7 un
1.258200 MHz
o dem O B 1.044900000 MHz
Mi[] 10,91 dBm
vh 2 ARDNNI0S0 GHz
40 de
A
A v_,f“ \w”\\{"\:// \.w-‘,u\
-20 dBm {“/\ \_\k
-30 o
D1 <36:020 R I\,'m
-4 dem
/‘\.ﬂ-ﬁ.\.m\ '1/ "\\ P ‘.,J\
— M/A F U"j <~
e, o’ et
=0 B
-0 d
CF 2,48 GHz 10000 pts Span 2.0 MHz
Marker
Type | Ret | Tre | Fowalue Furiction | Funitinn Risult
I ML 1 -10.81 dom | S |
I Ti 1 7.86 dBim Occ Bw L1 |
I T2 1 ~26.34 dém
! b2 [ 4753746 G -37.01 o
L2 2| 1 1.2662 MH -0.23 di
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e 2M modulation:

Low Channel | Middle Channel | High Channel
2402 MHz 2440 MHz 2480 MHz
99% bandwidth (MHz) 2.049000 2.052500 2.060000
26dB bandwidth (MHz) 2.402830 2.402160 2.414500
Measurement Uncertainty (kHz) <+3.75

- Low Channel:

Spectrum I ?|
Ref Level 10.00 dBrm  Offset 197 db » RBW 30 kHz
e ALt 20 de  BWT 10ms & VBW 100 kHz Mode Sweep
@ 1Rk iew
FETEN] -0.07 08
2402830 MHz
o 4B Oce B 2.048000000 MHZ
Mi[1] -12.24 dBm
2. AD1998250 GH2
10 Wl -
¥
M
-20 dém AN ST Fali "m
P4 "\y{ Ul M WL
_ paf WM
30 dem ol e
m Lavy s\l
01 -38.240 gam 3
-40 dBm “f L3
o \."'\ll
50 e £~ M | AP AN
=t i) \r‘uw\,-\\ I I .'\f v ™
A i “I pra ‘r\f\,
/ e s
=l W Ly b
|+ u
70 dem
-80 dim
CF 2,402 GHz 10000 pts Span 5.0 Miiz
| Marker
Type ref | Trc | *-value | ¥ -walue | Functlon Function Result
M1 | 1 240189028 GHz 1254 dbm | |
T1 1 2,40009775 GHz -31.24 dbm Goc B 2,048 MHz
T2 1 2.40304675 GHz -29.52 dom |
M2 1: 2.400B176E GHz -38.25 dbm
(5] 2 1 2.40263 ¥Hz -0.02 dB
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- Middle Channel:

Spec I

Ref Level :0.00 dim  Offset 1.97 0 « REW 20 kHz

for At 20 de  BWT 10 ms & VBW 100 kHz  Mode Sweesp
@ 1Pk View
Dari) -0.70 UB
2,402160 MHz
o dBm Ooo B 2052500000 MHzZ
Mi[1] -11.50 dBm
wly 240004250 GHe
10 de 1
-20 dém \ £ ,‘;'\\zmm/\l | T
T
-’\f\u:{ Y i \"\"\.-«w 15
=30 o . | ey
- \, 3
[x3 -37.560 dRsr
-atd =

\/\; ANVl
N2

7 Uiiad=on o
e i\’ f "\ﬁm
lal
S i 4 y o
h o “\-ﬂ-
70 B
A0 d
CF 2,34 GHz 100U pts Span 5,0 MHz
[ Marker
Type: | Ret | Tre | ¥-value | 1 Fursetiom | Funckinn Risult

| ML 1 2 440002 S
I T1 1 P ASROHGR Qeg AW
I T2 1 244104875 SHz |
I Mz | il 243091090 GHz
| D3 2| 1 2.40216 MHz |
- High Channel:
Spectrum I
Ref Level i0.00 dom  Offset 1.97 03 e RAW 20 kHz
fo Att 20 dB  BWT 10 ms @ VBW 100 kHr  Mode Swesp
(@ 10k view
Dafi) 0.00 R
2.414500 MHz
o dbm Oce By 2.060000000 MHZ
Mif1] -12.24 dBm
2. 80001250 GHz
a0 dp M1
20 dim TonT \-\'.f(\\,- Mi'Ir M
-ﬂ«u" ';In ‘rlr '] ‘V"\f'\,b
- o o e SN 1
b
20 d Dl 35240 dEar "/Jrr \“Ri
N 7 Y
e
=50 B P AT A T .r"“’ oy "\Jﬂ\ FA \,\‘
i 7 M
gt \ Y
Uq\.l{ \\, %\ﬁh\‘
80
CF 2.44 CHz 10000 pts Span 5,0 MHz
Marker
Type | Ret | Tre | W -value | | Furction | Funitinn Risult
N 1 |
I Ti 1 Occ Bw 2.08 MHz |
I T2 1
! b2 [l
(8] 2| 1
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FCC 15.247 (a)(2) / RSS-247 5.2 (a) 6 dB Bandwidth

SPECIFICATION:

The minimum 6 dB bandwidth shall be at least 500 kHz.

RESULTS:

e 1M modulation:

Low Channel | Middle Channel | High Channel
2402 MHz 2440 MHz 2480 MHz
6 dB Spectrum bandwidth (MHz) 0.695410 0.697690 0.701190
Measurement Uncertainty (kHz) <+11.72
Verdict: PASS
- Low Channel:
Spectrum | |T|
Ref Level 10.00 dBm Offset 1.97 dB & RBW 100 kHz
o Att °0dB SWT 10 ms @ YBW 300 kHz Mode Sweep
@ 1Pk View
Da[1] 0.11 dB
695.410 kHz
M . M1[1] -9.11 dBm
" y 2.402005250 GHz
-10 dBm M S 1
101 -15.110 dBrn ¥/ W
Pt / \w ,\\
‘ h
-70 dBm
-80 dBm
CF 2.402 GHz 10000 pts Span 3.0 MHz
Marker 1
Type | Ref | Trc | X-value | v-value | Function | Function Result |
| ML [— 2.40200525 GHz | -9.11 dém |
M2 | 1 2.40165402 GHz | -15.22 dBm |
D3 M2| 1| 695.41 kHz | D.11dB |

Report No: (NIE) 67944RRF.002

Page 18 of 50

2021-11-24



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia > D E KRA
C.LF. A29 507 456

- Middle Channel:

Spectrum l Tl
Ref Level i0.00 dom  Offset 1.97 0b w REW 100 kHz
fo At 20de  BWT 10 ms @ VBW 300 kHr  Mode Swesp
(@ 10k View
Da[i) 0.09 4R
697,690 kHz
0 R M1[1] -8,49 dBm
2.440005850 GHz
M1
10 d .
-10 dBém s o= > e
'3
Df -14.430 oo .\\
20 \
™
-30 den
40 d - e \__ﬂ""""“\\\
70 i
-80 dEr
GF 2.44 GHz 10000 pts fpan 2.0 MHz
| Marker
Type | Rel | Tre | X-value | T-walue 1 Furction | Function Result
M1 | 1 244000585 SHz | -E.48 dim
Mz | if 2 43855121 GHz | -14.58 dim
(2] mM2| 1 607 .69 kHz | 0.09 db
- High Channel:
Spectrum l Tl
Ref Level 1000 dirn  Offset 1.97 03 w RERW 100 kHz
fa Atk 20dB 8WT 0 ms @ YAW 300 kHr  Mode Swesp
@ 1Pk e
FETEN] 0.1+ dB
701,190 kHz
R MLl -8.47 dBm
2.400003450 GHz
-10 dem L, s — =
D1 -14.470 diar = .\\_
200 R /
=30 der // A
40 dp et 2 \ o i
-‘/ o e
P ot

700 dim

80 diir

GF 7.498 OHz 10000 pts fpan 2.0 MHz

(Marker
Type | Rel | Tre | ¥-value | Y-walue 1 Furction Funition Resull

1 | 1 2480003458 &Hz | -6.47 deém
Ll | 1 -14.62 dém
k) M2| 1 0.14 B
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e 2M modulation:

>

DEKRA

Low Channel | Middle Channel | High Channel
2402 MHz 2440 MHz 2480 MHz
6 dB Spectrum bandwidth (MHz) 1.134390 1.141330 1.139730
Measurement Uncertainty (kHz) <*11.84
Verdict: PASS
- Low Channel:
Spectrum l [?'
Ref Level 10.00 dim  Offset 1.97 d2 & RBW 100 kHz
po At 20 dB  SWT 10 ms @ YBW 300 kHz  Mode Swesp
@ 17K Yiew
R .{.1:“nj.‘?r\;|:|?
1 Mi1[1] * 9.28 dBm

-10 dBém

2402001750 GHz

01 -15.280 dim
200 R

T e —

30 de /
400 dR

Wi 4

~

-BU dBm

CF 2,407 GHz 10000 pts Hpan 5.0 MHz
| Marker
[ Type Rel | Tre | X-value | Y-wvalue 1 Furnction | Function Result

N 1 -5.28 dém

H2 | 1 -15.45 dam

L3 2| 1 -0.00 i
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- Middle Channel:

,S.A.U.

panillas - Malaga - Espafia

D DEKRA

(]

Spectrum l
Ref Level i0.00 dom  Offset 1.97 0b w REW 100 kHz
fo At 20de  BWT 10 ms @ VBW 300 kHr  Mode Swesp
(@ 10k View
Da[i) -0.01 4B
1.141330 MHz
0 R M1[1] -8.70 dBm
2.440002250 GHz
o
-10 dBém M/
DI -14.700 dBm //\
20
//‘ /\
-3 der // \
D /_,_A/ \
at
70 i
-80 dEr
GF 2.44 GHz 10000 pts Bpan 5.0 MHz
| Marker
Type | Rel | Tre | X-value | T-walue 1 Furction | Function Result
M1 1 2 44000225 GHz | -E.70 dém
Mz | if 243943365 GHz | -14.70 dem
(2] mM2| 1 1.14133 MHz | -0.01 db
- High Channel:
Spectrum l :Tl
Ref Level 10.00 dom  Offset 1.97 03« RRW 100 kHz
fo it 20 dB BWT 10 ms @ VBW 300 kHr  Mode Swesp
@ 1Pk iew
CETEN] .00 48
1.139730 MHz
0 R Mi[L] -8#.66 dBm
2.400003250 GHz
%
-10 dBm = 1y
- i 33
i e W\\
a0 e - e
//" \‘V\
-30 der 5,
40 dR // \\
\_N__,\ P i f e \\
-l dem / pt \
o d
-7 dim
-8 de;
GF 7.98 GHz 10000 pts Bpan 5.0 VHz
| Marker
[ Type | mRel | Tre | X-valug F-walue 1 Function Function Resuil
11 1 248000325 SHz |
ES | 1l 247543214 3
(0] M2 | 1 1.13073 M
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FCC 15.247 (b) / RSS-247 5.4 (d) Maximum output power and antenna gain

SPECIFICATION:

For systems using digital modulation in the 2400-2483.5 MHz band: 1 Watt (30 dBm).
The e.i.r.p. shall not exceed 4 W (36 dBm) (RSS-247).

RESULTS:

The maximum peak conducted output power level of the fundamental emission was measured according to clause
11.9.1.1 “RBW = DTS bandwidth” of ANSI C63.10-2013.

The EIRP power (dBm) is calculated by adding the declared maximum antenna gain to the measured conducted
power.

Maximum Declared Antenna Gain: -0.09 dBi

e 1M modulation:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Maximum Conducted Power (dBm) -9.00 -8.40 -8.37
Maximum EIRP Power (dBm) -9.09 -8.49 -8.46
Measurement Uncertainty (dB) <+1.95

The maximum directional gain of the antenna is less than 6 dBi and therefore the maximum output power is not
required to be reduced from the stated values.

Verdict: PASS
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- Low Channel:

Spectrum |
Ref Level 10.00 dBm  Offset

(F

A
1.97 dB & RBW 1 MHz

[ AtL 20dB  BWT 10 ms @ VAW 3 MHz  Mode Sweep

@ 1Pk view

M1l 9,00 dBm
AHEZ2E8950 GHz
0 ol

[0
-10 dBm ——

20 dfn - -‘-““““‘-‘“
/ \\\
30 B

-40 dBm

-50 dBm=

60 dRm

-70 dBém

B0 dRr

CF 2,402 GHz 10000 pts Span 3.0 MHz
- Middle Channel:
Spectrum I T|
Ref Level 1000 dBrm  Offset 197 db e RBW 1 MH:z
fe AlL 20dB  BWT 10 ms @ VAW 3 MHz  Mode Sweep
E ]
mi[1] -840 dBm
AFUUROES] GHz
0 olf
[
L
[
100 B == =
/ﬂ-f—dﬂ_ gi

a0 'Ji"/ ] \‘\
| — \“\
<310 dBr

-40 dBm

<50 dim -

-6l dRm

-70 dBm

|0 dirn

CF 2.44 GHz

10000 pts

Span 3.0 MHz
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- High Channel:

Spectrum |

Ref Level 1000 dBm  Offset 197 OB & RBW 1 MHz

D DEKRA

()

e att 20d8 BWT
e b

10 m: & VBW 2 MH:  Mode Sweep

0 b

M1l

-8.37 dBm
AB02E7H0 GHz

-10 dBm

20 dBn

-30 dir

-40 dBm

-50 dBm=

60 dRm

-70 dBém

B0 dRr

CF 2.48 GHz

10000 pts

Span 3.0 MHz
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e 2M modulation:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Maximum Conducted Power (dBm) -9.14 -8.49 -8.49
Maximum EIRP Power (dBm) -9.23 -8.58 -8.58
Measurement Uncertainty (dB) <+1.95

The maximum directional gain of the antenna is less than 6 dBi and therefore the maximum output power is not
required to be reduced from the stated values.

Verdict: PASS

- Low Channel:

Spactrum I E\l

Ref Level 10,00 dBrm Offset 197 dB e RBW 2 MHz
e ALL 20de  BWT 10 ms @ VBW 10 MHz  Mode Sween
@ 1Pk Yiaw

MI[1] 9.14 dBm
240747750 GHz

=

10 ey L

B o

20 dBn

<30 o

-40 dBm

50 dBm- . . 1

60 dRy

-70 dEm

a0 din

CF 2.402 GHz L0000 pts Span 5.0 MHz
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- Middle Channel:

Spectrum |

Ref Level 1000 dBm  Offset 197 OB & RBW 2 MH=z

D DEKRA

()

e ALt 20dB  BWT 10 ms & YBW 10 MHz

Mode Sweep
[@ 1Pk view

0 b

M1l

-8.49 dBm
40000250 GHz

-10 dBm
——

L ——

20 dBn

-30 dir

-40 dBm

-50 dBm=

60 dRm

-70 dBém

B0 dRr

CF 2.44 [iHZ

10000 pts

- High Channel:

Spectrum I

Ref Level 10.00 dBrm  Offset 197 0B w RBW 2 MHz

Span 5.0 MHz

(=)

[ ALL 20dB  BWT 10 ms & VBW 10 MHz

Mode Sweep
E ]

0 olf

MI[1]

-#.40 dBm
AHI42E250 GHz

= —

-10 dBm

oz

.

20 B

—
—— ]

-30 dB

-40 dBm

<50 dim -

-6l dRm

-70 dBm

|0 dirn

CF 2.48 GHz
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FCC 15.247 (d) / RSS-247 5.5 Band-edge emissions compliance (Transmitter)

SPECIFICATION:

In any 100 kHz bandwidths outside the frequency band in which the intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF conducted or
a radiated measurement, provided the transmitter demonstrates compliance with the peak conducted power limits. If
the transmitter complies with the conducted power limits based on the use of RMS averaging over a time interval,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB.

RESULTS:

e 1M modulation:

- Low Channel:

Spectrum I @|

Ref Level 10.00 dbm  Osel L7 db w RBW 100 khz
= ALL 20de  BWT 10 ms @ VBW 300 k2 Mode Sweep
@10k VoW

n2[1] V.07 (R
- 212400 MHz

Mi1[1] -9.11 dBm
0 R 2.40200530 GHz

-10 dBm

e, b1 -29,110 dam | \

40 dBm - / o

-50 dBm = 8 g g ﬁf \\ »

b anat | s |"J”.rl' “MWWMMM

-70 dEém

B0 dii

2

art 2.39 GHz 10000 pts

5t op 2.405 GHz
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- High Channel:

Spectrum |
Ref Level 10.00 dBm  Offset

()

7
1.97 db &= RBW 100 kHz

= AtL 20dB  BWT 10 ms & VBW 300 kHz Mode Sweep

[@ 1FE: iew

n2(1] -51.18 0B

2.HOH60 MHz
M1[1] -8,66 dBm
0 ol 2.48000270 GHz
41

J“\‘]I
Pl L

200 Ry - 4

-10 dBm

: 1
A e D1 -28.650 GBm-— Y

|
-40 dBm f \|
.‘“Hm\lll | Al
w1 A

0 derm— \W

-70 dBém

B0 dRr

ort 2.475 GHz

10000 pts

Stop 2.5 GHz

The attenuation of highest emissions at the band edges is more than 20 dB respect to the highest level of the
desired power.

Verdict: PASS

e 2M modulation:

- Low Channel:

Spectrum l

=
A
Raf Level 000 dirm  Offset 1.97 02 & RAW 100 LMz
o Att I0de  SWT 10 ms & VBW 300 kHz  Mode Swesp
@ 1Pk e
D2[1] a7 10 dB
-2.B1560 MHz
mMi[1] -9.29 dBm
& clBi 2.40200330 GHz
M1
-10 dBm

'n"'d\/ ll‘u\f"r‘\
2048 Aﬂ -
frd \M'-.
el L1 -25.200 dims ! : | r"l |
/ b
-40 dem L fe

e b Vﬂ\\%

-80 dem

Start 2.10 GHz

10000 pts

Stop 2.405 GHz
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- High Channel:

Spectrum | [?]

Ref Level 10.00 dBm  Offset 197 0B & RBW 100 kHz

o att 2048 BWT 10 ms = VBW 300 ki:  Mode Sweep
bt

n2[1] -51,30 oA
251700 MHz

Mi[1] -8.68 dBm
0 ol 2.48000180 GHz

-10 dBm

200 Ry L L

' !
AR D1 -25.650 gBm

[ |
-40 dBm 2 )

-50 dBm- f ‘J - }) \
f

il dfm H . Ilfl_-'

'l:cwdz:;'; ' %WMWWMMMLL PORCRTEY WORRTR T e |_r i , .

B0 dar

art 2,475 GHz 10000 pts
A

Stop 2.5 GHz

The attenuation of the highest emissions at the band edges is more than 20 dB respect to the highest level of
the desired power.

Verdict: PASS

Measurement Uncertainty (dB) < £2.57
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FCC 15.247 (e) / RSS-247 5.2 (b) Power spectral density

SPECIFICATION:

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

RESULTS:

The maximum power spectral density level of the fundamental emission was measured according to clause 11.10.2
“Method PKPSD (peak PSD)” of ANSI C63.10-2013.

e 1M modulation:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz
Power Spectral Density (dBm) -9.11 -8.48 -8.66
Measurement Uncertainty (dB) <+2.01
Verdict: PASS
- Low Channel:
Spectrum | @l
o T St d0ms o VW 00102 nade suces
@165 vizn A — i
r [ - u 4 UHz
A0 g ,-//..— S E—— e P e
_,__,,-.——"‘.“' T

-30 dB

-40 dBm

50 dBm- g 8 .

) R -

a0 de

CF 2,40_2 aHz l_lJUUU pts

SEan 1.043115 MHz
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- Middle Channel:

Spectrum | =
Ref Level 10.00 dBm Offset 197 dB e RBW 100 kHz
e aut 20dB SWT 10 ms » VBW 300 kFz  Mode Sweep
10k Miow

CITED] .48 dBm
40004243 GHz
0B

-10 dev

./"‘/ ]

-40 dBm
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- High Channel:

Spectrum I

(=
A
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@ 1Pk e
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CF 2.48 GHz
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e 2M modulation:

Low Channel Middle Channel High Channel
2402 MHz 2440 MHz 2480 MHz

Power Spectral Density (dBm) -9.28 -8.69

-8.68

Measurement Uncertainty (dB) <+2.01

Verdict: PASS

- Low Channel:

Spectrum l

RefLevel 1000 dim  Offset 1.97 02 w REW 100 kHz
fo Att 20dB SWT 10 ms & VBW 300 kHz
@ 1P e

A

Mode Swesp
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- Middle Channel:

Speetrum | [?]
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- High Channel:

Spectrum l [m—
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FCC 15.247 (d) / RSS-247 5.5 Emission limitations radiated (Transmitter)

SPECIFICATION:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)/RSS-Gen):

Frequency Range Field strength (uVv/m) Field strength Measurement
(MHz) (dBuV/m) distance (m)
0.009 — 0.490 2400/F(kHz) - 300
0.490 - 1.705 24000/F(kHz) - 30
1.705-30.0 30 - 30
30-88 100 40 3
88 — 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3

The emission limits shown in the above table are based on measurements employing CISPR quasi-peak detector
except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these three
bands are based on measurements employing an average detector.

For average radiated emission measurements above 1000 MHz, there is also a limit specified when measuring with
peak detector function, corresponding to 20 dB above the indicated values in the table.

RSS-247:

Attenuation below the general field strength limits specified in RSS-Gen is not required.

RESULTS:

The situation and orientation of the equipment under test was varied to find the maximum radiated emission. It was
also rotated 360° and the antenna height was varied from 1 to 4 meters to find the maximum radiated emission.

Measurements were made in both horizontal and vertical planes of polarization.

All tests were performed in a semi-anechoic chamber at a distance of 3 m for the frequency range 30 MHz —
17 GHz and at distance of 1m for the frequency range 17 GHz — 26 GHz.

The field strength is calculated by adding a correction factor to the measured level from the spectrum analyzer. This
correction factor includes antenna factor, cable loss and pre-amplifiers gain.
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Frequency range 30 MHz — 1 GHz:

The spurious frequencies detected do not depend neither on the operating channel nor the modulation mode.

Spurious frequencies detected at less than 20 dB below the limit:

Spurious Frequency Emission Level Polarization Detector Measurement
(MHz2) (dBpv/m) Uncertainty (dB)
44.7440 28.14 V
89.8005 29.87 H Quasi-Peak <1501
104.5930 27.85 V

Frequency range 1 GHz — 26 GHz:

The results in the next tables show the maximum measured levels in the range 1 — 26 GHz including the restricted

bands 2.31 — 2.39 GHz and 2.4835 — 2.5 GHz.

e 1M modulation:

Spurious frequency | Emission Level Polarization Detector Measurement
(GH2) (dBuv/m) Uncertainty (dB)
4.8805 43.35 H Peak <4492
7.3215 49.92 H Peak

- High Channel. Spurious frequencies detected closest to the limit:

Spurious frequency | Emission Level o Measurement
(GH2) (dBuV/m) Polarization Detector Uncertainty (dB)
4.9590 43.91 H Peak <4492
7.4385 50.91 H Peak

Low Channel. Spurious frequencies detected closest to the limit:

Spurious frequency | Emission Level Polarization Detector Measurement
(GH2) (dBuv/m) Uncertainty (dB)
4.8040 42.87 H Peak <4492
7.2060 (*) 49.43 Vv Peak

(*) This spurious frequency is outside the restricted bands as defined in §15.205(a). The spurious

level is more than 20 dB below the carrier level.

Middle Channel. Spurious frequencies detected closest to the limit:

Report No: (NIE) 67944RRF.002

Page 35 of 50




DEKRA Testing and
Parque Tecnoldgico d

Certification, S.A.U.
e Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafa

C.ILF. A29 507 456

e 2M modulation:

- Low Channel. Spurious frequencies detected closest to the limit:

D DEKRA

Spurious frequency | Emission Level Polarization Detector Measurement
(GH2) (dBuv/m) Uncertainty (dB)
4.8035 41.10 H Peak < +4.22
7.2045 (*) 48.88 H Peak

(*) This spurious frequency is outside the restricted bands as defined in §15.205(a). The spurious
level is more than 20 dB below the carrier level.

- Middle Channel. Spurious frequencies detected closest to the limit:

Spurious frequency | Emission Level Polarization Detector Measurement
(GHz) (dBuv/m) Uncertainty (dB)
4.8800 43.67 H Peak <4492
7.3190 48.80 H Peak

- High Channel. Spurious frequencies detected closest to the limit;

Spurious frequency | Emission Level N Measurement
(GH2) (dBuv/m) Polarization Detector Uncertainty (dB)
4.9600 42.25 H Peak <+4.99
7.4415 50.91 H Peak

Verdict: PASS
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FREQUENCY RANGE 30 MHz — 1 GHz:

The spurious frequencies detected do not depend neither on the operating channel nor the modulation mode.

60+
1 FCC.156.247 QPK
50+
+ f
£ I
S 40
= ]
3
e 307 » T .®
o) T ‘
% 20+
- -
10+
0 + + + + + + + + + + + + + |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Preview Result 1 V-PK+ Preview Result 1 H-PK+ FCC 15.247 QPK
'3 Final_Result QPK Final_Result PK+

This plot is valid for the Low, Middle and High Channels.

e 1M modulation:

FREQUENCY RANGE 1 GHz — 3 GHz:

- Low Channel:
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The peak above the limit is the carrier frequency.
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The peak above the limit is the carrier frequency.
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The peak above the limit is the carrier frequency.

Preview Result 1 V-PK+
Preview Result 1 H-PK+
FCC 15.247 Restricted Bands AVG

3G

Report No: (NIE) 67944RRF.002 Page 38 of 50

2021-11-24



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafa
C.I.LF. A29 507 456

FREQUENCY RANGE 3 GHz — 17 GHz:
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- High Channel:
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FREQUENCY RANGE 17 GHz — 26 GHz:

Preview Result 1 V-PK+

Preview Result 1 H-PK+
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Final_Result AVG

The spurious frequencies do not depend on the operating channel.
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This plot is valid for the Low, Middle and High Channels.
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FREQUENCY RANGE 2.31 GHz — 2.39 GHz:
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D DEKRA

Full Spectrum

80—+
701+
60+
£
i s 1 } L ENT F PR it ] y
% '“\w\)’ LM.".’I mn “‘\‘fw i '-IWJ i ‘JM‘L’ o “lll,'h?:y\l“"' na ‘—,fv"."»."t ',_ﬂ{." J‘x, ‘L‘\‘r: \"f."-’,"’ e .,",‘l_"'b.',“"u ','!/ ’l‘!-‘“»‘f”‘vr’u‘ll\.
c 50+
° 1
8 A R R i P A R A T A R s N AN B e s
40+
30+
20 t } } } t t t |
2310 2320 2340 2360 2380 2390

Preview Result 2V-AVG

Preview Result 2H-AVG

FCC 15.247 Restricted Bands PK
Final_Result PK+

Middle Channel:

Frequency i vinZ

Preview Result 1 V-PK+

Preview Result 1 H-PK+

FCC 15.247 Restricted Bands AVG
Final_Result AVG

Full Spectrum

80
70+
60+
£
é_ --‘l A M R T T Ny { u\l\' l'-‘n iy ',“ Tt § L0110 |'a.;' p
o A T AR A A o T e R A o
© 1
c 50
° 1
E L R e R R L e B A TR XU, P IR R Y T DY R
40+
30+
20 + + + + + + + |
2310 2320 2340 2360 2380 2390
Frequency i vinZ
—— Preview Result 2V-AVG Preview Result 1 V-PK+
Preview Result 2H-AVG Preview Result 1 H-PK+
———— FCC 15.247 Restricted Bands PK -+ FCC 15.247 Restricted Bands AVG

Final_Result PK+

Final_Result AVG

Report No: (NIE) 67944RRF.002

Page 41 of 50 2021-11-24



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafa
C.I.LF. A29 507 456

High Channel:

Full Spectrum
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FREQUENCY RANGE 2.4835 GHz — 2.5 GHz:

Low Channel:
Full Spectrum
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- Middle Channel:
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e 2M modulation:

FREQUENCY RANGE 1 GHz — 3 GHz:
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The peak above the limit is the carrier frequency.
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The peak above the limit is the carrier frequency.
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The peak above the limit is the carrier frequency.

FREQUENCY RANGE 3 GHz — 17 GHz:

- Low Channel:

Level in dBuV/m

w
o
\ 4

]
i
1

N
o
—

LFCC15.247 Besticted Bands PK

w
o)
o
0]

Preview Result 2V-AVG

Preview Result 2H-AVG

FCC 15.247 Restricted Bands PK
'3 Final_Result PK+

6 7 8 9 10G 17G

Frequency in Hz

Preview Result 1 V-PK+

Preview Result 1 H-PK+

FCC 15.247 Restricted Bands AVG
O Final_Result AVG

Report No: (NIE) 67944RRF.002

Page 45 of 50

2021-11-24



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K R A
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

- Middle Channel:

80
1 ~ S _FQC 15.247 Restn'c_ted IBarEs PK
70+
1S s
S 60
= + T A s T - T S
38
c 50+ ¢
8 401 : o L I ; —
YT i A Bt .o " il - i
30 - FaET e
20-.r t t t t + + + |
3G 5G 6 7 8 9 10G 17G
Frequency in Hz
——— Preview Result 2V-AVG ——— Preview Result 1V-PK+
Preview Result 2H-AVG Preview Result 1 H-PK+
- FCC 15.247 Restricted Bands PK - FCC 15.247 Restricted Bands AVG
'3 Final_Result PK+ ¢ Final_Result AVG
- High Channel:
80+
1 o I . _FQC 15.247 Restn'c_ted IBarEs PK
70+
1S s
S 60
’% T L TR
< 50t ¢
© T Y pagtid
s 40t . . ; %

w
o
L

ch ' ' : ' : — |
3G 5G 6 7 8 9 10G 17G

Frequency in Hz

——— Preview Result 2V-AVG Preview Result 1 V-PK+

Preview Result 2H-AVG Preview Result 1 H-PK+
- FCC 15.247 Restricted Bands PK =~ - FCC 15.247 Restricted Bands AVG
L 2 Final_Result PK+ L 3 Final_Result AVG

Report No: (NIE) 67944RRF.002 Page 46 of 50 2021-11-24



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafa
C.I.LF. A29 507 456

FREQUENCY RANGE 17 GHz — 26 GHz:

The spurious frequencies do not depend on the operating channel.
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This plot is valid for the Low, Middle and High Channels.
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FREQUENCY RANGE 2.4835 GHz — 2.5 GHz:
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